



Certificate of Performance



This certificate is awarded to profine India Window Technology Pvt. Ltd.
for the performance of Alupure - Opulenz Sliding Door of size 4 m (W) x 4 m (H)
glass thickness SGU 15.52mm thick (8mm + 1.52mm + 6mm laminated glass)
tested at our laboratory on 4th March 2021 as per **BS EN Standards.**

The performance of the tested sample is given below.

AS PER BS EN

Air permeability test CLASS 4 as per (BS EN 12207:2016)
Water penetration test CLASS 7A as per (BS EN 12208:2000)
Wind resistance test CLASS BE₃₀₀₀ as per (BS EN 12210:2016)

Detailed Performance Report No. : WINWALL IND - W0244 / 20 - 21

GOH AIK WEE
Director

WINWALL TECHNOLOGY INDIA PRIVATE LTD.

CHIN YUN FEN
Managing Director